
WIL-RICH 10K TOOLBAR TRACK
PARTS MANUAL

July 2015

Trailed Track System (TTS)

70 Series (236” Track including 70-2516, 70-3011,) 

2P-0035

WR:74736
CPB-513





TABLE OF CONTENTS

FOREWORD  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4
Track Series & Brand Comparison  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4
TTS Special Tools Kit  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .4
Abbreviations  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
Location of Product Model and Serial Number (Identification plate) . . . . . . . . . . . . . . . . . . .5
Parts Ordering Procedure . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5
Parts List Format . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . .5

TRAILED TRACK SYSTEM 70 SERIES
(INCLUDES 45-1814) . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-2

Track & Undercarriage  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-2
Undercarriage Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-4
Frame Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-6
Tension Link Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-8
Tensioner Assembly  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-10
Alignment Assembly . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-12
Bogie Assembly - Mid-roller  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-14
Hub - Idler . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-16
Hub - Mid-roller . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 1-18

FITMENT KITS  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-2
4.5”, 5.5” & 149mm Straight Pins  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-8
6” & 9” Stabilizer Assemblies  . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 4-10
WR: 74376
CPB-513 Camso | 03-19 | 1 
2P-0035



FOREWORD

Track Series & Brand Comparison

70 Series (236” Track)

TTS Special Tools Kit

Part Number Description

2P-0204-100 TTS Special Tools Kit (Includes items below)

2P-0019-100  Machine Face Seal Installation Tool (Idler)

2P-0020-100  Machine Face Seal Installation Tool (Mid-roller)

2P-0021-100  Spanner Socket (Mid-roller & Idler)

2P-0022-100  Spanner Socket (Carrier Roller)

2P-0180-100  Lock Washer Tab Bender

2P-0205-100  Tensioning Spring Locknut Socket
Camso |  03-19  | 4 CPB-513
2P-0035



FOREWORD (CONT’D)

Abbreviations

   FN - Footnote is a column in the parts list used to
communicate information that directly effects the
part it’s lined up with. The number used will
correspond with information located below the
parts list.

UAR - Use As Required (UAR) is used in the quantity
column indicating the number of parts used is
determined by service needs.

REF - Reference used in the part number column
indicates the part has special service information.
The location of this information is often
referenced in the description column.

NSS - Not Serviced Separately (NSS) in a part number
column indicates the part is not available for
service.

Location of Product Model and Serial Number (Identification plate)

Parts Ordering Procedure

When ordering parts for your Trailed Track System (TTS),
please contact an authorized TTS dealer in your area. If
the parts are associated with a possible warranty claim,
make sure that you contact the original dealer from which
you purchased the TTS. Make sure to provide the TTS
model, Serial number, Part number, Part description and
quantity.

Parts List Format

TTS Series Column - This column is used to list TTS
series model numbers in the event the part needs to be
ordered by model. If the column is blank that part is used
for all models.
Camso |  03-19  | 5WR: 74376
CPB-513
2P-0035



Track & Undercarriage

CP0943
Camso |  03-19  | 1-1



TRAILED TRACK SYSTEM 70 SERIES

Track & Undercarriage

(2A-0968)

Ref. FN Part Number
TTS 
Series Qty. Description

1 G18BN03027 45-1814 1 TRACK, Rubber, 236” x 18”

P354437 70-2516 1 TRACK, Rubber, 236” x 25”

P354438 70-3011 1 TRACK, Rubber, 236” x 30”

G36BN02968 70-3611 1 TRACK, Rubber, 236” x 36”

2 REF 1 UNDERCARRIAGE ASSY., See page 1-4

3 4W-0307-101SP 45-1814 4 WHEEL, Mid-roller, TTS Gray, (18” Track)

P354439 70-2516 4 WHEEL, Mid-roller, TTS Gray, (25” Track)

P354440 70-3011 4 WHEEL, Mid-roller, TTS Gray, (30” Track)

4W-0321-101SP 70-3611 4 WHEEL, Mid-roller, TTS Gray, (36” Track)

4W-0327-103SP 70-3011 4 WHEEL, Mid-roller, Semi-gloss Black, (30” Track)

4W-0321-103SP 70-3611 4 WHEEL, Mid-roller, Semi-gloss Black, (36” Track)

4 5W-0342-101SP 45-1814 4 WHEEL, Idler, TTS Gray, (18” Track)
P354441 70-2516 4 WHEEL, Idler, TTS Gray, (25” Track)

P354441 70-3011 4 WHEEL, Idler, TTS Gray, (30” Track)

5W-0287-101SP 70-3611 4 WHEEL, Idler, TTS Gray, (36” Track)

5W-0281-103SP 70-3011 4 WHEEL, Idler, Semi-gloss, Black, (30” Track)

5W-0287-103SP 70-3611 4 WHEEL, Idler, Semi-gloss, Black, (36” Track)

5 P354443 32 WASHER, Flat, M16

6 P354444 32 BOLT, Hex, M16 x 50 Gr 10.9

7 P354445 8 RING, Back-up

8 P354446 32 WASHER, Flat, 21.4 x 42 x 5 mm

9 P354447 32 BOLT, Hex, M20 x 70 Gr 10.9
Camso |  03-19  | 1-2WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line



Undercarriage Assembly

1

2

4

3

5

CP1847
Camso |  03-19  | 1-3



TRAILED TRACK SYSTEM 70 SERIES

Undercarriage Assembly

(2A-0967)

Ref. FN Part Number
TTS 
Series Qty. Description

1 REF 1 FRAME ASSY., See page 1-6

2 REF 1 TENSION LINK ASSY., See page 1-8

3 REF 1 TENSIONER ASSY., See page 1-10

4 REF 1 ALIGNMENT ASSY., See page 1-12

5 REF 1 BOGIE ASSY., Mid-roller, See page 1-14
Camso |  03-19  | 1-4WR: 74376
CPB-513
2P-0035



Frame Assembly

15

26

24

1

2

3

21

21

21

21

5
6

7

8

9

10

11

4

4

12

12

13

13

16

16

14

17

17

9

9

20
18

20
18

20
18

20
18

23
22

22
23

19

25

CP1844
Camso |  03-19  | 1-5



TRAILED TRACK SYSTEM 70 SERIES

Frame Assembly

(2A-0967-100)

Ref. FN Part Number
TTS 
Series Qty. Description

1 P354448 1 FRAME, Main, Includes item 12, 13, 16 & 17

2 P354449 1 CAP, End, 80 mm

3 P354450 1 BOLT, Hex, M20 x 40 Gr 10.9

4 P354451 2 WASHER, Thrust, 60 mm

5 P354452 1 SPACER, Flg., M20

6 P354453 1 BOLT, Hex, M20 x 50 Gr 10.9

7 P354454 1 DEFLECTOR, Black

8 P354455 1 PIN

9 P354456 3 FITTING, Grease, 1-8”-27 PTF

10 P354457 2 BOLT, Flg., K-socket, M12 x 25 Cl 10.9

11 P354458 1 ARM, Tandem, Includes items 9, 20, 21, 22 & 23

12 P354459 2   BUSHING

13 P354460 2   BUSHING

14 P354461 2 BOLT, Hex Flg., M16 x 40 Cl 10.9

15 P354462 1 BRACKET, Side

16 P354463 2   SEAL, Scraper, 50 x 62 x 7 mm thk

17 P354464 2   SEAL, Scraper, 105 x 120 x 8 mm thk

18 P354465 4 WASHER, Thrust, 60 mm

19 P354466 1 DECAL, TTS Greasing

20 P354467 4   SEAL, Scraper, 60 x 74 x 8 mm thk

21 P354468 4   BUSHING, 60 x 65 x 60 mm thk

22 P354469 2   BUSHING, 80 x 85 x 60 mm thk

23 P354470 2   BUSHING, 80 x 94 x 8 mm thk

24 2M-0179-100 1 PLATE, Branding, Camso

25 2F-0096 4 SCREW, Drive, SCR Type-U, SS

26 224090131 1 WASHER, ISO 7091, 300HV, zn
Camso |  03-19  | 1-6WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line



Tension Link Assembly

CP0947
Camso |  03-19  | 1-7



TRAILED TRACK SYSTEM 70 SERIES

Tension Link Assembly

(2A-0924)

1 - For Special Tooling use p/n 2P-0019-100 Seal Installation Tool available from Camso.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0924-101SP 1 LINK ASSY., Tension, Includes items 1, 5, 6 & 7

1 P354471 1   LINK, Tension

2 P354472 1 PIN, Tensioner

3 P354453 1 BOLT, Hex, M20 x 50 Cl 10.9

4 P354454 1 SPACER, Flg., M20

5 NSS 1   HUB, Idler, See page 1-16

6 NSS 1   AXLE, Idler

7 1 P354473 2   SEAL, Mechanical Face, 127 mm ID
Camso |  03-19  | 1-8WR: 74376
CPB-513
2P-0035

emeyer
Cross-Out

emeyer
Line



Tensioner Assembly

CP0948
Camso |  03-19  | 1-9



TRAILED TRACK SYSTEM 70 SERIES

Tensioner Assembly

(2A-1001)

Ref. FN Part Number
TTS 
Series Qty. Description

2A-1001-100SP 1 TENSIONER ASSY., Track, Includes items 1 - 6, 9

1 P354474 1   SEAT, Spring

2 P354475 1   SPRING

3 P354476 1  SCREW, Compression, M24 x 3.5 x 240

4 P354477 1   WASHER, Flat, 1.25”

5 P354478 1  SUPPORT, Head

6 P354479 1   SCREW, Set, Hex Socket, M6 x 10 Cl 12.9

7 P354480 2 SPACER

8 P354481 2 BOLT, Hex, M24 x 70 Cl 10.9

9 P354482 2  BUSHING, Oiltite

10 P354483 1 CAP, Locking

11 P354484 4 BOLT, Hex Flg., M12 x 30 Cl 10.9
Camso |  03-19  | 1-10WR: 74376
CPB-513
2P-0035

emeyer
Line



Alignment Assembly

CP0955
Camso |  03-19  | 1-11



TRAILED TRACK SYSTEM 70 SERIES

Alignment Assembly

(70 series 2A-0922 & 2A-0967)

1 - For Special Tooling use p/n 2P-0019-100 Seal Installation Tool available from Camso.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-1099-101SP 45-1814 1 ALIGNMENT ASSY., Lever, Includes items 1 - 3

2A-0922-101SP 70 series 1 ALIGNMENT ASSY., Lever, Includes items 1 - 3

1 2A-1100-100 45-1814 1   LEVER, Alignment

P354485 70 series 1   LEVER, Alignment

2 1 P354473 2  SEAL, Mechanical Face, 127 mm ID

3 NSS 2   HUB, Idler, See page 1-16

4 P354486 2 PLATE, Lock

5 P354487 2 SCREW, Set, Special, 1-1/8” x 85 mm

6 P354488 2 BOLT, Hex, M12 x 30 Cl 10.9

7 P354489 2 SPACER, Flanged

8 P354490 1 PIN, Mounting

9 P354452 1 SPACER, Flg., M20

10 P354453 1 BOLT, Hex, M20 x 50 Cl 10.9

11 P354491 1 WASHER, Thrust, 50 mm
Camso |  03-19  | 1-12WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line



Bogie Assembly - Mid-roller

CP0950
Camso |  03-19  | 1-13



TRAILED TRACK SYSTEM 70 SERIES

Bogie Assembly - Mid-roller

(2A-0918)

1 - For Special Tooling use p/n 2P-0020-100 Seal Installation Tool available from Camso.

2 - Includes 1/2 qty. of items 2, 11, 16 & 17.

Ref. FN Part Number
TTS 
Series Qty. Description

2A-0918-101SP 1 BOGIE ASSY., Mid-roller, Includes items 1 - 11, 15, 16 & 18, 19

2 2A-0920-101 2 HUB and AXLE ASSY., Mid-roller, Includes items 2, 11, 16 & 17

1 P354492 1   DOGHOUSE ASSY., Mid-roller, Includes items 18 - 20

2 P354493 2   AXLE, Mid-roller

3 P354494 2   SEAL, Mechanical Face, 88 mm Sq.

4 P354495 2   PLATE, End

5 P354496 4   RING, Thrust, 70.3 mm ID

6 P354497 2 O-RING

7 P354484 6   BOLT, Hex Flg., M12 x 30 Cl 10.9

8 P354498 2   COVER, End

9 P354499 16   BOLT, Hex, M8 x 20 Cl 10.9

10 P354700 2   PLUG, End Cover

11 2C-1320-101 4   HUB, Mid-roller, See page 1-18

12 P354701 1 PIN, Mounting

13 P354452 1   SPACER, Flg., M20

14 P354453 1   BOLT, Hex, M20 x 50 Cl 10.9

15 P354456 1   FITTING, Grease, 1/8”-27 PTF Short

16 1 P354702 4   SEAL, Mechanical Face

17 P354703 2   BUSHING, PT, 70 x 75 x 80 mm Long

18 NSS 2  SCREW, Hex Socket, M12 x 30

19 NSS 2  PIN, Connection

20 NSS 1  DOGHOUSE, Mid-roller
Camso |  03-19  | 1-14WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line



Hub - Idler

CP0949
Camso |  03-19  | 1-15



TRAILED TRACK SYSTEM 70 SERIES

Hub - Idler

(2A-0922 & 2A-0924)

1 - For Special Tooling use p/n 2P-0021-100 Bearing Locknut Socket available from Camso.

2 - For Special Tooling use p/n 2P-0180-100 Lock Washer Tab Bender available from Camso.

Ref. FN Part Number
TTS 
Series Qty. Description

1 P354704 1 HUB, Idler

2 P354705 2 BEARING SERVICE SET, Idler, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup (2B-0032)

4 NSS 1   BEARING, Roller Cone (2B-0120)

5 P354706 1 WASHER, Tongue

6 2 P354707 1 WASHER, Lock

7 1 P354708 1 NUT, Lock

8 P354709 1 COVER, Idler Hub

9 P354710 1 O-RING

10 P354711 1 PLUG ASSY., Includes O-Ring

11 P354712 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
Camso |  03-19  | 1-16WR: 74376
CPB-513
2P-0035



Hub - Mid-roller

CP0951
Camso |  03-19  | 1-17



TRAILED TRACK SYSTEM 70 SERIES

Hub - Mid-roller

(2A-0920)

1 - For Special Tooling use p/n 2P-0021-100 Bearing Locknut Socket available from Camso.

2 - For Special Tooling use p/n 2P-0180-100 Lock Washer Tab Bender available from Camso.

Ref. FN Part Number
TTS 
Series Qty. Description

1 P354704 1 HUB, Mid-roller

2 P354713 2 BEARING SERVICE SET, Mid-roller, Includes items 3 & 4

3 NSS 1   BEARING, Roller, Cup (2B-0157)

4 NSS 1   BEARING, Roller Cone (2B-0161)

5 P354706 1 WASHER, Tongue

6 2 P354707 1 WASHER, Lock

7 1 P354708 1 NUT, Lock

8 P354710 1 O-RING

9 P354709 1 COVER, Mid-roller Hub

10 P354711 1 PLUG ASSY., Includes O-Ring

11 P354712 6 BOLT, Hex Flg., M6 x 16 Cl 10.9
Camso |  03-19  | 1-18WR: 74376
CPB-513
2P-0035

emeyer
Cross-Out

emeyer
Line



4.5”, 5.5” & 149mm Straight Pins

CP0990

4.5” Pin

5.5”& 149mm Pin
Camso |  03-19  | 4-7



FITMENT KITS

4.5”, 5.5” & 149mm Straight Pins

(2A-0962 & 2A-0935)

1 - 4.5” Pin (4.5” on Axle side and 104mm on undercarriage side)

2 - 5.5” Pin (5.5” on Axle side and 140mm on undercarriage side)

3 - 149mm Pin (149mm on Axle side and 140mm on undercarriage side)

Ref. FN Part Number
TTS 
Series Qty. Description

1 1 P354714 1 PIN, Main (Black)

2 1 P354715 2 WASHER, Thrust, 105 mm

3 1 P354456 1 FITTING, Grease, 1/8”-27 PTF short

4 1 P354716 1 CAP, End

5 1 P354717 4 WASHER, Flat, M20

6 P354718 4 BOLT, Hex, M20 x 60 Cl 10.9

7 1 3F-0044 1 BOLT, Hex, 3/4”-10 UNC x 7” Gr 8

8 1 3F-0004 1 NUT, Lock, 3/4”-10 UNC

9 2 2A-0936-101SP 1 PIN, Main (Black)

3 2A-2044-101SP 1 PIN, Main (Black)

10 2, 3 2C-2034-100 2 WASHER, Thrust, 140 mm

11 2, 3 2C-2049-100 1 CAP, End, 140 mm

12 2, 3 P354446 4 WASHER, Flat, 21.4” x 42” x 5”

13 2 3F-0015 1 BOLT, Hex, 1”-8 UNC x 8” Gr 8

3 2F-0369 1 BOLT, Hex, M24 x 220 Cl 10.9

14 2 3F-0016 1 NUT, Lock, 1”-8 UNC

3 2F-0179 1 NUT, Lock, M24 Cl 10
Camso |  03-19  | 4-8WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line



6”& 9” Stabilizer Assemblies

CP1322

A

Camso |  03-19  | 4-9



FITMENT KITS

6” & 9” Stabilizer Assemblies

(2A-0584 & 2A-0585)

Note:   A TTS undercarriage system uses multiple stabilizer assemblies to limit undercarriage rotation and to help
spread the twisting loads around the pin and back into the center axle. Correct adjustments are critical to
proper operation and to maintain track alignment. Make sure to reference your Owner’s Manual for proper
adjust procedures.

1 - Used with 6” Stabilizer

2 - Used with 9” Stabilizer

Ref. FN Part Number
TTS 
Series Qty. Description

P354160 45-1814 1 TURNBUCKLE, 6” (Dimension A = 6”), Includes items 1- 5

70-2516 1 TURNBUCKLE, 6” (Dimension A = 6”), Includes items 1- 5

70-3011 1 TURNBUCKLE, 6” (Dimension A = 6”), Includes items 1- 5

70-3611 1 TURNBUCKLE, 6” (Dimension A = 6”), Includes items 1- 5

2A-0583 45-1814 1 TURNBUCKLE, 9” (Dimension A = 9”), Includes items 1 - 5

70-2516 1 TURNBUCKLE, 9” (Dimension A = 9”), Includes items 1 - 5

70-3011 1 TURNBUCKLE, 9” (Dimension A = 9”), Includes items 1 - 5

70-3611 1 TURNBUCKLE, 9” (Dimension A = 9”), Includes items 1 - 5

1 NSS 1   TURNBUCKLE

2 3F-0042 1  BOLT, Hex, 2-3/4” x 1/4”-20 UNC Gr 8

3 3F-0043 1  NUT, Hex, Nylon, 1-1/4”-20 UNC Gr 8

4 96746854 1   FITTING, Grease, 1/4”-28 BSPT

5 1 2C-1003 1  LINK, Threaded

2 P354150 1  LINK, Threaded

6 3F-0040 2 BOLT, Hex, 4” x 1”-4 UNC Gr 8

7 P354150 2 NUT, Jam, 1”-14 UNC Gr 8
Camso |  03-19  | 4-10WR: 74376
CPB-513
2P-0035

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line

emeyer
Line





camso.co Camso © 2019


	table OF CONTENTS
	FOREWORD
	Track Series & Brand Comparison
	TTS Special Tools Kit
	Abbreviations
	Location of Product Model and Serial Number (Identification plate)
	Parts Ordering Procedure
	Parts List Format

	Trailed Track System 70 SERIEs (INCLUDES 45-1814)
	Track & Undercarriage
	Undercarriage Assembly
	Frame Assembly
	Tension Link Assembly
	Tensioner Assembly
	Alignment Assembly
	Bogie Assembly - Mid-roller
	Hub - Idler
	Hub - Mid-roller

	Trailed Track System 80 & 100 SERIES (302” Track) (Includes 80-3013, 100-3014, 100-3613)
	Track & Undercarriage
	Undercarriage Assembly
	Frame Assembly
	Tension Link Assembly
	Tensioner Assembly
	Alignment Assembly
	Bogie Assembly - Mid-roller
	Carrier Assembly
	Hub - Idler
	Hub - Mid-roller

	Trailed Track System 100 & 110 SERIES (324” Track) (INCLUDES 100-3612, 110-3614)
	Track & Undercarriage
	Undercarriage Assembly
	Frame Assembly
	Tension Link Assembly
	Tensioner Assembly
	Alignment Assembly
	Bogie Assembly - Mid-roller
	Carrier Assembly
	Hub - Idler
	Hub - Mid-roller

	Fitment KITS
	Axles
	4.5”, 5.5” & 149mm Straight Pins
	6” & 9” Stabilizer Assemblies
	16.75” & 24” Stabilizer Assemblies





